Cynthia Vodopivec

Dynegy Zimmer, LLC
Luminant

Luminant 6555 Sierra Dr.

Irving, TX 75039

November 25, 2020
Sent via email

Mr. Andrew R. Wheeler, EPA Administrator
Environmental Protection Agency

1200 Pennsylvania Avenue, N.W.

Mail Code 5304-P

Washington, DC 20460

Re: Zimmer Power Station Revised Alternative Closure Demonstration
Dear Administrator Wheeler:

Dynegy Zimmer, LLC (Dynegy) submits this revised request to the U.S. Environmental Protection Agency (EPA) for
approval of a site-specific alternative deadline to initiate closure pursuant to 40 C.F.R. § 257.103(f)(1) for the
three surface impoundments (Coal Pile Runoff, Gypsum Recycle Pond, and D Basin) located at the Zimmer Power
[...]
CCR and non-CCR wastestreams at Zimmer. Dynegy has evaluated alternatives, selected a retrofit scenario,
and initiated the required design and permitting coordination activities for this project. The remaining
activities are provided in Appendix B and summarized in Table 2-6.

Luminant — Dynegy Zimmer LLC 2-20 Burns & McDonnell



Zimmer CCR Surface Impoundment
Extension Request Documentation and Certification of Compliance

3.0 DOCUMENTATION AND CERTIFICATION OF COMPLIANCE

To demonstrate that the criteria in 40 C.F.R. § 257.103(f)(2)(iii) has been met, the following information
and submissions are submitted pursuant to 40 C.F.R. § 257.103(f)(1)(iv)(B) to demonstrate that the Zimmer
facility is in compliance with the CCR Rule, including the following CCR units:

o Gypsum Recycle Pond
e Coal Pile Runoff Pond
e D Basin

e CCR Landfill

3.1 Owner’s Certification of Compliance - 8§ 257.103(f)(2)(iv)(B)(1)

In accordance with 40 C.F.R. 8 257.103(f)(2)(iv)(B)(1), I hereby certify that, based on my inquiry of those
persons who are immediately responsible for compliance with environmental regulations for Zimmer, the
facility is in compliance with all of the requirements contained in 40 C.F.R. Part 257, Subpart D — Standards
for the Disposal of Coal Combustion Residuals in Landfills and Surface Impoundments. Zimmer’s CCR

compliance website is up-to-date and contains all the necessary documentation and notification postings.

DYNEGY ZIMMER, LLC

@ﬂ%; < wdd/‘

Cynthia Vodopivec
VP - Environmental Health & Safety
November 25, 2020

3.2  Visual Representation of Hydrogeologic Information -
§ 257.103(f)(1)(iv)(B)(2)
Consistent with the requirements of § 257.103(f)(1)(iv)(B)(2)(i) — (iii), Dynegy has attached the following

items to this demonstration:

e Map(s) of groundwater monitoring well locations in relation to the CCR units (see Attachment C1
for the surface impoundments and Attachment C5 Hydrogeological Characterization Report
Figure 2 for the CCR Landfill)

Luminant — Dynegy Zimmer LLC 3-1 Burns & McDonnell



Zimmer CCR Surface Impoundment
Extension Request Documentation and Certification of Compliance

o Well construction diagrams and drilling logs for all groundwater monitoring wells (see
Attachment C2 for the surface impoundments and Attachment C5 Hydrogeological
Characterization Report Attachment A for the CCR Landfill)

e Maps that characterize the direction of groundwater flow accounting for seasonal variations (see
Attachment C3 for the surface impoundments and Attachment C5 Hydrogeological
Characterization Report Figures 3 and 4 for the CCR Landfill)

3.3  Groundwater Monitoring Results - § 257.103(f)(1)(iv)(B)(3)

Tables summarizing constituent concentrations at each groundwater monitoring well through the first 2020
semi-annual monitoring period are included as Attachment C4. Samples were taken for the second 2020

semi-annual monitoring period, but results are still under review.

3.4  Description of Site Hydrogeology - 8 257.103(f)(1)(iv)(B)(4)

A description of site hydrogeology and stratigraphic cross-sections of the site are included as Attachment
C5. In addition, see the Hydrogeological Characterization Report (Section 4.2) for relevant information
pertaining to the CCR Landfill.

3.5 Corrective Measures Assessment - 8§ 257.103(f)(1)(iv)(B)(5)

Background sampling began at Zimmer in late 2015 and continued for eight consecutive quarters. The first
semi-annual detection monitoring samples were collected in November 2017. The first assessment
monitoring samples were collected in May 2018. The results, through the first 2020 semi-annual monitoring
period, indicate all three CCR surface impoundments at Zimmer are currently in assessment monitoring,

with no exceedances of the Appendix IV parameters.

The CCR Landfill has previously detected Lithium at Statistically Significant Levels (SSL), but the CCR
Landfill remains in assessment monitoring due to successful Alternate Source Demonstrations (ASDs) from

April and October 2019 that set forth the following lines of evidence.

1. Strontium isotopic ratios in groundwater near the CCR Landfill are lower than the published
typical range of strontium isotopic ratios for CCR impacted waters.

2. Boron isotopic ratios in groundwater near the CCR Landfill are within the published typical range
of boron isotopic ratios for groundwater and are not consistent with the published typical boron

isotopic ratios in CCR and CCR impacted waters.

Luminant — Dynegy Zimmer LLC 3-2 Burns & McDonnell



Zimmer CCR Surface Impoundment
Extension Request Documentation and Certification of Compliance

The most recent groundwater sampling event in April 2020 also identified an SSL for Lithium at well MW-
F. In accordance with the Statistical Analyses Plan, this well was resampled and after an evaluation of the
analytical data, no SSL remained as set forth in an ASD completed in October 2020 The ASDs for the
Zimmer Landfill are included as part of Attachment C4.

Accordingly, an assessment of corrective measures and the associated remedy selection efforts are not

currently required at the site.

3.6 Remedy Selection Progress Report - § 257.103(f)(1)(iv)(B)(6)
As noted above, an assessment of corrective measures and the resulting remedy selection efforts are not

currently required for the CCR units at Zimmer.

3.7  Structural Stability Assessment - § 257.103(f)(1)(iv)(B)(7)

Pursuant to § 257.73(d), the initial structural stability assessment reports for the Coal Pile Runoff Pond,
Gypsum Recycle Pond, and D Basin were prepared in October 2016, and are included as Attachment C6.
As required for compliance, additional stability assessments will be completed in October 2021. Periodic

structural stability assessments are not required for landfills.

3.8  Safety Factor Assessment - § 257.103(f)(1)(iv)(B)(8)

Pursuant to § 257.73(e), the initial safety factor assessment reports for the Coal Pile Runoff Pond, Gypsum
Recycle Pond, and D Basin were prepared in October 2016, and are included as Attachment C7. As required
for compliance, additional safety factor assessments will be completed in October 2021. Periodic safety

factor assessments are not required for landfills.

Luminant — Dynegy Zimmer LLC 3-3 Burns & McDonnell



Zimmer CCR Surface Impoundment
Extension Request Conclusion

4.0 CONCLUSION

Based upon the information submitted in this demonstration, the CCR surface impoundments at Zimmer
qualify for a site-specific alternative deadline for the initiation of closure as allowed by 40 C.F.R. 8§
257.103(f)(1).

Therefore, Dynegy requests that EPA approve the demonstration and grant an alternative deadline of
October 20, 2021 to retrofit the Coal Pile Runoff Pond, reroute CCR wastestreams away from the Gypsum
Recycle Pond to the Mercury Effluent Treatment System, close the Gypsum Recycle Pond and repurpose
as a non-CCR basin, and initiate closure of D Basin in accordance with the CCR Rule. As discussed
previously, this date is subject to delays from weather during construction or from challenges in CCR
material removal and dewatering. Dynegy will update EPA on the project and any potential schedule
impacts as part of the semi-annual progress reports required at 40 C.F.R. § 257.103(f)(1)(x), and if a need
for a later compliance deadline is determined, Dynegy will seek additional time as described in 40 C.F.R.
8§ 257.103(f)(1)(vii).

Luminant — Dynegy Zimmer LLC 4-1 Burns & McDonnell



APPENDIX A — SITE PLANS AND WATER BALANCE DIAGRAM



OHIO RIVER

VILLAGE OF
MOSCOW
S COAL PILE
B BASIN RUNOFF POND
D BASIN
C BASIN CLEAR
WATER POND
FGD WASTE
HANDLING
BUILDING
DEWATERING BINS WITH/
SETTLING/SURGE TANKS
GYPSUM RECYCLE POND WASTEWATER
(ALSO REFERRED TO AS MERCURY EFFLUENT POND
FGD RUNOFF POND) TREATMENT SYSTEM
A BASIN
US-52

PRELIMINARY - NOT

FOR CONSTRUCTION @
0 600’ 1200

™ ™ ———
SCALE IN FEET
project
N\ BURNS LUMINANT 122702
\\.MSDONNELL ZIMMER POWER STATION contract
SITE PLAN -

date 4/17/2020 dwg
designed A. MYERS F|GURE 1 -

4/17/2020 \\bmcd\dfs\Clients\ENR\VistraEnergy\122702 _AL TuseDisposal\Design\Civi\Dwgs\Sketches\Zimmer _Figure1 - Conversion.dgn



COPYRIGHT © 2018 BY BURNS & McDONNELL ENGINEERING COMPANY, INC.

no.| date by | ckd description
e A | 5/24/17 | DKE| KAB [Initial Issue
vaporation -
8?Drift B | 10/13/17 | ZSF | AAE |Updated with Flow Data
C | 9/24/18 | DKE| BDH |Updated logo
Cooling Tower Seepage / Overboard NPDES 615 o
Cooling 7\ Cooling Tower Blowdown NPDES 614
M3 M3
Tower N ]
ooling Tower Dewatering
& |
Service Water Discharge NPDES 021 N Service Water NPDES 099
Deep Well G |
South Plant Area YOn Stormwater NPDES 003
K1
Stormwater o/
. Construction Sewage N\
High Pressure Potable Water —®—> Offices & Tr N RERE
Turbine Bldg Warehouse System
Sump
Sewage N\
Potable Water @—> Low Pressure Tr B NPDES 601
. Turbine Bldg —.7 System ~
SE - Unit 1 EIA Sump
Generator ID 6019
North Plant Area o NPDES 004 NOTES:
Stormwater o/
East Precip 1. Average flows are based on 30 day average.
Bldg Sump _‘7 Metal Cleaning 2. Max flows are based on 10 year, 24 hour rain event.
Waste 3. Average and max flows of streams highlighted in
T Treatment Tank
Service Water 1 grey were updated .based on BMcD flow survey data.
Intake At 1 4. Gypsum average daily water flow rate assumes
(NPDES 801) . previous value of 566,600 WTPY, at 10% moisture
West Precip @ L d 340 DPY
Bldg Sump . an .
Rainfall m 5. Flow diagram is intended to depict plant typical
> daily flows and usage. Flow rates shown in diagram
. i - are not intended to balance.
; ! (Total flow in # Total flow out)
H H Mercury
H ! SPD-3,Pond -3
! = o e SLDG i Effluent . SPD-1,Pond -1 SPD -2, Pond -2 NPDES 005
' - i Coal Pile Runoff iy ’
- g WWT - 2 LKD . > PugMill (To Landfill) ! Treatment Pond Wastewater Pond Clearwater Pond
Pog 2 TSS Control ; Process ©) o
i @ i I
: o o i | \ \ - —
! 1
i FGD Potable Water 1 A Basin : : :
! Polymer . | N
i CENT-1 Rainfall Washdown o1 @ i : Rainfall :
i ! N and Misc
Stack Evaporation i TSS Centrifuge ! ! ! o
P o G | ;
i
: | |
SPD-4,Pond -4 "
: TH-1 OFS @ HT-3 @ Truck Wash Pond SPD -6, Pond -6 I : Reclaim Water
T : Thickener Holding Tank Landfill | | Pump House
: Sedimentation Pond I | (Inactive)
; : CENT-2 | I I
i | TSS Centrifuge [ | ! ! !
! Polymer ; ! ! I I
Recycleto  ____, P | H : |
(N _@— ! FGD i I LRUC/LRC Leachate i !
! i lon €——————
FGD L PSPPSR H @ : To Station @
........................................................................................................................................................................ : | Dredge T !
: ! v |
Lime Polymer : ! |
TH-1-1 ! | SPD -5, Pond -5 !
Mag Thickener i | Rainfall D Basin Dredge ———@ ——————
; : Dewatering Basin
H9 P |
( H SLDG |
CP-1-1 HYC -1 HT - 3 Mag i ! ) |
——
Regen Tank Hydrocy Ti Feed ; Dred FGD (To Landfill) I
! ig L . |
i ; Stabilization F---—-—-—————-—-———-———————————— -@ |
i
7y TH-1-2 ; | Area Sump :
G : Mag Thickener ! : |
e | Potmer () —— . | PRELIMINARY
| i | @ Agitation :
: ! : Water |
! | 1
! HT-2 ] I
e ity Gypsum i
Rizycle WWT -1 HT-3 ; \
TDS / TOX Control 13.5% Mag : BURNS
T Storage Tank H
| | S\\.MSDONNELL
! T ! - -
Recycleto ,_____ @ | i
FGD SLDG (Recovered Mg(OH)2 ,_________ _@ !
Recycle Stream to Boiler ! date detailed
i
________________________________________________________________________________________________________________________________________________________________________ H 5/23/2017 D. Elliott
designed checked
Flow Block Diagram Name Station Name MGD Flow Data Flow Block Diagram Name Station Name. MGD Flow Data Flow Block Diagram Name Station Name MGD Flow Data EPA and Station Abbreviations D. Elliott K. Bland
Label Avg'/ Max’ Avg Label Avg' / Max Avg Label Avg' / Max Avg [AHCW - Air Heater Cleaning Water
A1__|NPDES801 Service Water Intake (Ohio River) 36.5 36,500,000 GPD 343 DPY SPD -4, Pond -4 Truck Wash Pond J1__|WWT2/SCRBP Influent - OFS Thickener from Gypsum Clarifier 0.457/0.471 457,000 GPD 340 DPY__|CPR - Coal Pile Runoff
A2__|Potable Water Tate - Monroe Water Association 0.032/0.300 32,000 GPD 365 DPY E1_|Pond-4-EFF Truck Wash Pond to Sump 0.566/0.782 566,000 GPD 340 DPY J2 Bleach - Thickener 0.079 55 GPM 150 DPY |CTB - Cooling Tower Blowdown
A3__|Deep Well Station Well Water 1.85 1,850,000 GPD 365 DPY E2_|FDW FGD Washdown and Misc. 0.229 160 GPM 340 DPY J3 Polymer - Thickener 180 LB/DAY 323 DPY___|EFF - Effluent
SPD-1, Pond- 1 Wastewater Pond E3_|GPR Rainfall / Gypsum Pile Runoff 0/0.76 0 GPD J4 Feed Tank - Centrifuge® 0.100/0.400 100,000 GPD 240 DPY__[EVAP - Evaporation
B1 _|Pond-1-EFF Wastewater Pond Discharge 4.29/13.85 4,293,000 GPD 365 DPY E4 Sump Agitation Water J5 Polymer - Centrifuge 298 LB/DAY 230 DPY___|FDW - Floor Drain Wastewater
B2 Cooling Tower Dewatering 0/2388 0GPD SPD -5, Pond - 5 D Basin J6 Polymer - Centrifuge 298 LB/DAY 230 DPY__|GPR - Gypsum Pile Runoff
B3 _|FDW 'Sump - East Precipitator” 1447241 1,442,000 GPD 340 DPY F1__|Pond-5-EFF D Basin Sump to Coal Pile Runoff 0.09/1.95 90,000 GPD 126 DPY’ J7__|WWT-2-EFF Effluent - Centrifuge Centrate (Normally Recycled)® | _ 0.075/0.243 75,000 GPD / 240 DPY__|GR - General Runoff
B4 |FDW 'Sump - West Precipitator’ Not used during testing F2__|CPR Coal Pile Rainfall 0/6.01 0GPD J8 LKD 60 TPD 240 DPY HAUL - Hauled Off Site for Disposal
B5 _|AHCW/FDW. Sump - HP Turbine® 172/2.93 1,720,000 GPD 340 DPY F3__|SLDG Dredge Sludge from WW Pond 128,000 WTPY J9__|LANDF Sludge - Pug Mill 350 TPD 240 DPY IXW - lon Exchange Wastewater
B6__|IXW/FDW Sump - LP Turbine (Waste Collect Tank)® 0.169/1.058 169,000 GPD 340 DPY F4__|SLDG/LANDF Dewatered Sludge 59,482 WTPY LANDF - On Site Landfil
F5 FGD Sump to Basin K1__|NPDES 003/ SW/YARDW __|Stormwater Outfall - South Plant Area+615+602 34,400 GPD 10 DPY___|LEACH - Leachate o
B8 |HAUL Metal Cleaning Waste Tank (Not Used) Inactive F6 Dredge Sludge from Truck Wash Pond K2__|NPDES 615 Cooling Tower Seepage / Overboard 34,400 GPD 10 DPY___[LKD - Lime Kiln Dust
B9 |GR Rainfall 0.03/1.02 30,000 GPD 126 DPY F7 Dredge Sludge from Coal Pile Runoff Pond K3__|EVAP Cooling Tower Evaporation and Drift 155 15,500,000 GPD 340 DPY _|LRC - Landfill Runoff - Capped Landfill
SPD -2, Pond - 2 Clearwater Pond SPD -6, Pond - 6 Landfil Pond Ka__|NPDES 602 Sanitary C Offices 400 GPD 365 DPY LRUC - Landfill Runoff - Uncapped Landfill
C1__|Pond-2-EFF /NPDES 005 | Discharge to Ohio River 5.22/14.40 5,216,000 GPD G2__|LEACH Leachate Collection” 0.193/0.239 193,000 GPD 365 DPY’ MGD - Million Gallons per Day
c2 Reclaim Water Pump House: Inactive G3__|LRG/LRUC Landfill Runoff 0.20016 200,160 GPD 126 DPY L1__|NPDES 004 / SW/YARDW _|Stormwater Outfall - Main Plant Area+601 0.002 2,080 GPD 365 DPY __|MGOH2 - Magnesium Hydroxide
c3 Rainfall 0/055 0GPD Wastewater Treatment Systems L2 |NPDES 601 Sanitary Main Plant 0.002 2,080 GPD 365 DPY___|OFS - Inerts
SPD -3, Pond -3 Coal Pile Runoff Pond H1__|WWT -1/SCRBP influent - Regen Tank from CRW Bleed” 0.296/0.353 296,000 GPD 340 DPY RECYC - Recycle Flow Dynegy
D1__|Pond-3-EFF Gravity Flow to Wastewater Pond 0.934 934,000 GPD 365 DPY H2 Lime - Regen Tank® 0.076/0.096 76,000 GPD 340 DPY’ M1__|NPDES 099/ SW Service Water Outfall Includes NPDES 021, 614 155 15,500,000 GPD 343 DPY_|SCRBP - FGD Scrubber Purge Zimmer Station
D2 Rainfall (Pond Area) 0.00/0.31 0GPD H3__[RECYC - Gypsum Recovered Gypsum 0.048 33 GPM 340 DPY M2__|NPDES 021 Service Water Discharge 12.1 12,100,000 GPD 343 DPY_|SLDG - Sludge. Plant Water Flow Diagram
D3 Mercury Treatment System to CPR Pond 0.844 844,000 GPD 365 DPY H4 Polymer - Mag Thickener 0.432 GPD 340 DPY M3 _|NPDES 614/ CTB Cooling Tower Blowdown 3.37 3,300 GPM 17 HPD 270 DPY [SW - Discharge to Surface Water
H5 Polymer - Mag Thickener 0.432 GPD 340 DPY M4__|NPDES 625 Reclaim Water Inactive WTPY - Wet Tons per Year project contract
H6 _|WWT-1-EFF Effluent from Mag Thickener Overflow” 0.262/0.336 262,000 GPD 340 DPY YARDW - Yard Drain Wastewater 99477
H7__|RECYC - SLDG - MGOH2 __|Sludge from Mag Thickener Underflow’ 0.360 42 GPM 340 DPY N1 Boiler and Stack Evaporation 455 4,553,000 GPD 340 DPY drawing Tev.